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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one
of the leading independent testing and certification facilities providing customers with one-stop
shop services for Compliance Testing and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance

management through out a project. Our extensive experience with China, Asia Pacific, North
America, European, and international compliance requirements, assures the fastest, most cost

effective way to attain regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region  Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI , NCC , NIST EMC, RF, Telecom , Safety
Hong Kong OFTA , NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC , RF , Telecom
Canada IC FCB , NIST EMC , RF , Telecom
Singapore iDA, NIST EMC , RF , Telecom

EU NB EMC & R&TTE Directive
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The purpose of this test programme was to demonstrate compliance of the Bron International Ltd.
BMW CUSB, and model CUSB against the current Stipulated Standards. The BMW CUSB has
demonstrated compliance with the FCC Part 15 Subpart B Class B: 2010.

| EUT Information

EUT :
Description BMW CUSB
Model No . CUSB
Serial No : N/A
Input Power  : 5V/150MA/0.75W
Classification
Per Stipulated : Class B Emission Product

Test Standard
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Compliance testing of

Purpose BMW CUSB with stipulated standard

Bron International Ltd.
Applicant / Client Flat J.6/f. Block 3,
Camelpaint Building 60 Hoi Yuen Road, Kwun Tong Kowloon Hong Kong

Bron International Ltd.
Manufacturer Flat J.6/f. Block 3,
Camelpaint Building 60 Hoi Yuen Road, Kwun Tong Kowloon Hong Kong

SIEMIC Nanjing (China) Laboratories
NO.2-1,Longcang Dadao, Yuhua Economic Development Zone,

Laboratory performing the Nanjing, China
tests Tel:+86(25)86730128/86730129
Fax:+86(25)86730127

Email:info@siemic.com

Test report reference number 10021275
Date EUT received 16 December, 2010
Standard applied FCC Part 15 Subpart B Class B: 2010
Dates of test (from - to) 20 December, 2010 ~27 January, 2011
No of Units: #1
Equipment Category: Class B Emission Product
Trade Name: N/A
Model : CuSB
RF Operating Frequency (ies) N/A
Number of Channels : N/A
Modulation : N/A

FCCID: XZJ-CUSB
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The product was tested in accordance with the following specifications.
All testing has been performed according to below product classification:

Class B Emission Product

Test Results Summar

Emissions
Test Standard Description Pass / Fail
FCC Part 15 Subpart B Class B: 2010 AC Line Conducted Emissions See Above Pass
FCC Part 15 Subpart B Class B: 2010 Radiated Emissions See Above Pass

All measurement uncertainty is not taken into consideration for all presented test result.
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5.1 AC Line Conducted Emissions Test Result

Note:

All possible modes of operation were investigated. Only the 6 worst case emissions measured,
using the correct CISPR and Average detectors, are reported. All other emissions were relatively
insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the
particular frequency.

Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 9kHz — 30MHz (Average & Quasi-peak) is
+3.86dB.

Environmental Conditions Temperature 15°C
Relative Humidity 50%
Atmospheric Pressure 1009mbar

Test Date : 20 December, 2010 ~27 January, 2011
Tested By : Peter Cai
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5.1.1 Test Result Complying For FCC Part 15 Subpart B Class B: 2010

Peak Detector Quasi Peak Limit
Average Detector |:| Average Limit

80,0~
0.0
—
BO. 0 —
[
o 50.0 —
8 ool
. 40.0 M
S 300 W m ! . - -
H 0.0 i —
10.0
0.0
_1D'D_I 0 0 0 0 oo 0 0 0 0 oo 0 1
0. 15 1.00 10.00 30.00
Frequency (MHz)
Test Data
Line
= Quasi . . . .
requency Peak Limit Margin Average Limit Margin Factors
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
3.85 37.89 56.00 -18.11 28.59 46.00 -17.41 10.46
4.14 37.89 56.00 -18.11 27.93 46.00 -18.07 10.48
3.93 38.31 56.00 -17.69 28.21 46.00 -17.79 10.49
3.77 37.79 56.00 -18.21 29.35 46.00 -16.65 10.44
3.59 37.19 56.00 -18.81 29.53 46.00 -16.47 10.38
4.08 38.41 56.00 -17.59 29.67 46.00 -16.33 10.49
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Peak Detector Quasi Peak Limit
Average Detector |:| Average Limit
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Frequency (MHz)
Test Data
Neutral
Frequency %g:‘i' Limit Margin Average Limit Margin Factors
(MHz) (dBuVv) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
4,19 36.74 56.00 -19.26 27.53 46.00 -18.47 10.48
4.17 36.94 56.00 -19.06 27.11 46.00 -18.89 10.48
3.94 37.69 56.00 -18.31 28.52 46.00 -17.48 10.49
3.69 36.36 56.00 -19.64 28.48 46.00 -17.52 10.41
3.75 36.91 56.00 -19.09 29.43 46.00 -16.57 10.43
3.40 36.32 56.00 -19.68 29.00 46.00 -17.00 10.32
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5.2 Radiated Emissions Test Result

Note:

All possible modes of operation were investigated. Only the 6 worst case emissions measured,
using the correct CISPR detectors, are reported. All other emissions were relatively insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the
particular frequency.

Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 30MHz — 1GHz (QP only @ 3m & 10m) is
+5.6dB/-4.5dB (for EUTs < 0.5m X 0.5m X 0.5m).

Environmental Conditions Temperature 15°C
Relative Humidity 50%
Atmospheric Pressure 1009mbar

Testdate : 20 December, 2010 ~27 January, 2011
Tested By : Peter Cai




SIEMIC

INC.

g global markats

L. Title: RF Test Report for BMW CUSB

To:

Model: CUSB

FCC Part 15 Subpart B Class B: 2010

Serial#:

10021275

Issue Date: 27 January, 2011

Page:

13 of 36
www.siemic.com.cn

5.2.1 Test Result Complying For FCC Part 15 Subpart B Class B: 2010

Peak, Detector
Quasi Peak Limit
T0.0
£0. 0
_50.0
5 . !
£ 40.0 y
%o L i
= 0. 0 ﬂ-ﬂ&w‘w I ' ”{ "
0.0} i :
30.0 100. 0 1000,
Frequency (MHz)
Test Data
Frequency %g:lii Azimuth Polarity(H Height Factors Limit Margin
(MHZ) | e vim) ) (cm) (dB) (dBuV/m) (dB)
959.99 45.48 70.00 \Y% 160.00 -19.50 46.00 -0.52
479.99 38.03 119.00 \Y% 137.00 -29.95 46.00 -7.97
611.37 21.20 114.00 V 177.00 -23.42 46.00 -24.80
945,15 38.30 235.00 H 212.00 -19.95 46.00 -7.70
756.28 20.54 360.00 V 231.00 -21.50 46.00 -25.46
544,62 30.29 129.00 H 223.00 -28.12 46.00 -15.71




SIEMIE INC.

g global markats

L, Title: RF Test Report for BMW CUSB Serial#: 10021275
Model: CUSB Issue Date: 27 January, 2011

To:  FCC Part 15 Subpart B Class B: 2010 Page: 14 of 36

www.siemic.com.cn

| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Conducted Emissions

R&S Receiver ESPI 3 101216 05/25/2011
Com-Power LISN LI 115 241090 05/25/2011
Com-Power LISN LI 115 241091 05/25/2011

Com-Power LIMITER LIT-153 531021 05/25/2011
Radiated Emissions
R&S Receiver ESPI 3 101216 05/25/2011
Sunol Sciences, Inc. Antenna
(30MHz~2GHz) JB1 A112107 10/04/2011
HP Pre-Amplifier 8447F 1937A01160 05/25/2011
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| Annex A.ii. CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard
on top of a 1.5m x 1m x 0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q/50uH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4. All other supporting equipments were powered separately from another main supply.

Test Method

The EUT was switched on and allowed to warm up to its normal operating condition.

A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required
frequency range using an EMI test receiver.

High peaks, relative to the limit line, were then selected.
The EMI test receiver was then tuned to the selected frequencies and the necessary measurements
made with a receiver bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements

were made; while for CISPR/EN tests, both Quasi-peak and Average measurements were made.

Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 pV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A. iii. RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 1GHz (for FCC tests, until the 5% harmonic for operating
frequencies > 108MHz), was done in order to minimise radiated emissions testing time while still maintaining high confidence
in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was
observed, using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT.
Radiated emissions from the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and
manipulating the EUT cables while observing the frequency profile on the spectrum analyzer / receiver. Frequency points at
which maximum emissions occurred, clock frequencies and operating frequencies were then noted for the formal radiated
emissions test at the Open Area Test Site (OATS) or EMC chamber.

Test Set-up

1.

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table as shown in Annex B.

2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. The test was carried out at the selected frequency points obtained from the EUT characterisation. Maximization of the
emissions, was carried out by rotating the EUT, changing the antenna polarization, and adjusting the antenna height in the
following manner;

a Vertical or horizontal polarisation (whichever gave the higher emission level over a full rotation of the EUT) was
chosen.

b. The EUT was then rotated to the direction that gave the maximum emission.

C. Finally, the antenna height was adjusted to the height that gave the maximum emission.

3. A Quasi-peak measurement was then made for that frequency point.

4, Steps 2 and 3 were repeated for the next frequency point, until all selected frequency points were measured.

5. The frequency range covered was from 30MHz to 1GHz (for FCC tests, until the 5t harmonic for operating frequencies >

108MHz), using the Biconical antenna for frequencies from 30MHz to 230MHz, Log-periodical antenna for frequencies from
230MHz to 1GHz, and the Horn antenna above 1GHz.

Sample Calculation Example

At 300 MHz limit = 200 pV/m = 46.00 dBuV/im
Log-periodic antenna factor & cable loss at 300 MHz = 18.50 dB
Q-P reading obtained directly from EMI Receiver = 40.00 dBuV/m

Therefore, Q-P margin = 46.00 — 40.00 = 6.00 i.e. 6 dB below limit

(Calibrated level including antenna factors & cable losses)
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Front View of EUT

Rear View of EUT
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Front View of PCB Board

Reaiew of PCB Board
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Annex B.ii.

Photograph 2: Test Setup Photo

T, P Y R R

Conducted Emissions Test Setup Side View
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Radiated Emissions Test Setup Front View

Radiated Emissions Test Setup Rear View
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EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description

(Including Brand Name)
Gateway Laptop

Model & Serial Number
MS2288 & LXWHF02013951C3CA92200

Cable Description
(List Length, Type & Purpose)
N/A




SIEMIE INC

o

Title: RF Test Report for BMW CUSB Serial#: 10021275

Model: CUSB Issue Date: 27 January, 2011

To:  FCC Part 15 Subpart B Class B: 2010 Page: 22 of 36
www.siemic.com.cn

Block Configuration Diagram for Radiated Emissions

Wooden table, 80cm above
<4—  ground plane

Notebook

EUT

3 meter

Receiving Antenna
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Block Configuration Diagram for Conducted Emissions

120V @ 60Hz,
Power Input

LISN
120V 60Hz

EUT

Notebook

‘_
Wooden table, 80cm above
ground plane
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| Annex C.ii.  EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Description Of Operation

Emissions The EUT was working normally to stimulate the worst case.
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Please see attachment
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SIEMIC ACREDITATION DETAILS:

ey The American Association for Laboratory Accreditation
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Accredited Laboratory
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SIEMIC ACCREDITATION DETAILS:

LABORATORY RECOGNITION

o simic, e

Presented To:

SIEMIC (NANJING) INFOTECH CO. LTD.

Nanjing Laboratories

2-1 Longcang Avenue, Yuhua Economic Development Zone
Nanjing, Jiangsu Province, People's Republic of China

This is to certify that SIEMIC Nanjing Laboratories has |;
been assessed per ISO 17025 and listed as
SIEMIC Recognized Laboratory for acceptance of Test |
Reports for TCB Certifications for :
the following scopes:

FCC Unlicensed Scope Al, A2, A3, A4
FCC Licensed Scope Bi, B2, B3

Leslie Bai
Director of Certification

Thls: ner‘l:lfic;te of recognition is valid through December 31, 2011

406 Ringwood Avenue, San Jose, Calflornia 85131 US A
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Aills Road
Colambia, MD 21046

Aprl 25, 2008
Regismation MNumber: 256912
SIEMIC Wanjing (China) Laboratories
2-1 Loogoang Avenue,

Tubua Econemic and Technology Development Park,
Manjing. 210032

Chica

Artention Leslie Bai

Ba: M easunement faciliny located at 2-1 Longeans Avene, Manjing, China
Ampechoic chamber (3 meters) and 3&10 meter DATS
Date of Listing: Apnl 25, 2008

Dear Sir or Madam

TYour ragquest for registration of the subject measursment facility has been revizwad and found o be i compliance
with the requirements of Section 2948 of the FCC nales. The information kas, therzfore, baen placed oo fe and the
name of your organization added o the list of facilittes whose measursment data will be accepiad in conjunction
with applications for Cenification under Pants 15 or 18 of the Comumizsion’s Bules. Pleaze note that the file must be

updated for any chacges made to the facility and the reglsmation must be renewed at least every three vears.
Meazsurement facilities that have mdicated that they ars availabls to the public to perfomm measrament services on
2 fee basis may be fomd on the FCOC website woww. foc gov vnder E-Filing, OET Equipmen: Anthorization
Elertronic Filime, Test Fimns.

Sincerely.

Eatie Hawkins
Elecmonics Enginsar




j global markets
L, Title: RF Test Report for BMW CUSB Serial#: 10021275
Model: CUSB Issue Date: 27 January, 2011

To:  FCC Part 15 Subpart B Class B: 2010 Page: 29 of 36
www.siemic.com.cn

SIEMIC ACCREDITATION DETAIL

10 == e

Febmary 19, 2009 OUE FILE: 46405-4842
Submission Wa: 131645

SIEMIC NANJING (CHINA) LABOREATORIES
2-1 Longeang Avanue

Yuhua Economic & Technology Dev. Park

Nanjmz

China

Awrention: Leslia Bai
Drear Sin'hadame:

The Burean has received your applicaton for the regismation of a 3my/10m sltemative test site. Be advised that
the infonumation recerved was sansfactory fo Indusoy Capada. The following number(s) 1s now associated to
the site(s) for which registration / repewal was songht | 4342B-1 ). Please reference the spproprizte site
number in the body of test repors containing measurements performed on the sits. In addidon, pleass keep
for vour racords the following infonmaton;

- Tonr pritnary code 15: 4342
- The compawy number assaciated to the siees) locared af the abowve address is: 48428

Furthermore, to obiain of Tenew a unigque site munber, the applicant shall demonsirate that the site has been
accradired o ANSTCS3.4-2003 orlarer. A scope of accreditation indicatng the accreditation by 2 recoznized
accreditation body to ADISICE3.2-2003 shall be accepted. Please indicate ina lemer the previous assigned site
nuanber if applicabla and the rype of site (example: 3 meter CATS or 3 meter chamber). If the test facility is
oot accredited to ANSI C43.4-2003 or lawer, the test facility shall submit test dam demonswatmg full
compliance with the ANSI standard. The Bureau will evalnzte the filing to determine if recognition shall be

grantad.

The fraquency for re-validanon of the fest sibe and the information that is required to be fled or retained by
tha restug parey shall comply with the ragquirsments established by the accraditing erganization Howsaver, in
all cases, tast site re-validsdon shall ooour on an fnterval pot 1o exceed mvo years. There is no fee or form
associated with an OATS filing. QAT subnussions are encovraged to be submired elactropically to the
Eurean nzing the fallowing TREL:

bop:srategis ic go.ca'epic/internet inceb-bhat nsfen'h 000522 bml.

If you have any questions, you may conmact the Burean by e-rnail at cemification bureaniddc.zc.ca Flease
reference our file and submdssion munber above for all correspondence.

Tonrs sincerely,

Y

Tosbies Laviaskene

For: Wirels Labsraloey Minage
Cartificacizz and Engisesriny Barean
3701 Carling Avwe, Balling 74

PO Box |55, Swation “H™

Omawa, Ostieio KIH 531

Bl poshua laviclenefic ge e

Tel Wi, (613) 300-2E81

Fas. Bia (813} 990-4752
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N ' UNITED STATES DEPARTMENT OF COMMERCE
5 Fi National Institute of Standards and Technology
% ‘mmo‘j Gaithersburg, Maryland 20899-

October 1, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue

San Jose, CA 95131
Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Radio Research
Agency (RRA) Korea Communications Commission (KCC) under the Asia Pacific Economic
Cooperation for Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel -

-~ “MRA).Yourlaboratcry is now designated to act as a Conformity Assessment Body (CAB) under
Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about your
laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.
Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
Identification No.:  US0160 5
Recognized Scope:  EMI: KCC Notice 2008-39, RRL Notice 2008-3: CA Procedures for EMI
KN22: Test Method for EMI
EMS: KCC Notice 2008-38, RRL Notice 2008-4: CA Procedures for EMS
KN24, KN-61000-4-2, -4-3, -4-4, -4-5, -4-6, -4-8, -4-11: Test Method for EMS
Wireless: RRL Notice 2008-26, RRL Notice 2008-2, RRL Notice 2008-10,
RRL Notice 2007-49, RRL Notice 2007-20, RRL Notice 2007-21,
RRL Notice 2007-80, RRL Notice 2004-68
Wired: President Notice 20664, RRL Notice 2007-30,
RRL Notice 2008-7 with attachments 1, 3, 5, 6
) President Notice 20664, RRL Notice 2008-7 with attachment 4
You may submit test data to RRA/KCC to verify that the equipment to be imported into Korea
satisfies the applicable requirements. The designation of your organization will remain in force as
long as its-accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any questions
please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar ler
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R .j UNITED STATES DEPARTMENT OF COMMERCE
s, 7 ) & | National Institute of Standards and Technology
Lol 2 Gaithersburg, Maryland 20898-

May 3, 2006

Mr. Leslie Bai

SIEMIC Laboratories
2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

I am pleased to inform you that your laboratory has been recognized by the Chinese Taipei’s
Bureau of Standards, Metrology, and Inspection (BSMI) under the Asia Pacific Economic
Cooperation (APEC) Mutual Recognition Arrangement (MRA). Your laboratory is now
designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I
Procedures, of the APEC Tel MRA. You may submit test data to BSMI to verify that the
equipment to be imported into Chinese Taipei satisfies the applicable requirements. The
designation of your organization will remain in force as long as its accreditation for the
designated scope remains valid and comply with the designation requirements. The pertinent
designation information is as follows:

- BSMI number: SL2-IN-E-1130R (Must be applied to the test reports)
- U.S Identification No:  US0160

- Scope of Designation: ~ CNS 13438

- Authorized signatory: Mr. Leslie Bai

The names of all recognized CABs will be posted on the NIST website at http://ts.nist.gov/mra.
If you have any questions, please contact Mr. Dhillon at 301-975-5521. We appreciate your
continued interest in our international conformity assessment activities.

Sincerely,

David F. Alderman
Group Leader, Standards Coordination and Conformity Group

ce: Jogindar Dhillon

NIST
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B/ | it s o S, Totclon

March 16, 2009

Mr, LeslieBai

SIEMIC, Inc,

2206 Ringwood Avenue
Sun Josc, CA 95131

Diear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Natonal
Commumnications Commission (MCC) for the requested scope expansion under the Asia Pacific
Economic Cooperution for Telecommunications Equipment Mutual Recognition Armengement
(APEC Tel MRA). Your laboratory 18 designated 10 mct 68 & Conformity Assessment Body (CAR)
under Appendix B, Phase | Procedures, of the APEC Tel MRA., The pertinent information about
your [aboratory’s designation is as follows:

CAB Name: SIEMIC, loe,

Physical Location: 2206 Ringwood Avenue, San Jose, CA 93131

[dentification No.:  LS0160

Curreni Scope: L0002, PSTNO, ADSLOL, 120002, 156100 and CNS 14336

Additional Scope: PLMMOT

You may submit test data to NCC to verify that the equipment to be imported into Ching satisfies the
applicable requirements. The designation of your organization will remain in force as long as its
sccreditation for the designated scope remains valid and comply with the designation requirements,

Recognized CABs are listed on the NIST website at hitpots.nist. gov/mra. 1f you have any questions
please contact Remiona Saar at (301) 975-5521 or mmona. saan@nist oy,

Sincerely,
L]
P Z- fete
Digvid F. Alderman
Group Leader, Standards Coordination and Conformity Ciroup
Standards Services Divigion

Enclosure

co: Ramona Saar

NIST
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DIRECTOR OF CERTWFICATION
SIEMIC LABORATORIES, INC,
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OF TA | YourRet sutist - Telephone 3% : (852) 2961 6320

B I Our Ref FEHiiE Dz:ylﬁv Fax No EXM{§E .

BHEED E-mail WEMA : 5 ju1y 2005

(852) 2838 5004

Mr. Leslie Bai

Director of Certification,
SIEMIC Laboratories
2206 Ringwood Avenue
San Jose, California 95131
USA

Dear Mr. Bai,

Application of Recognised Testing Agency (RTA)

Referring your submission of 28 June 2005 in relation to the application of
RTA, I am pleased to inform you that OFTA has appointed SIEMIC Laboratories
(SIEMIC) as a Recognised Testing Agency (RTA) :

Please note that, under the Hong Kong Telecommunications Equipment
Evaluation and Certification (HKTEC) Scheme, SIEMIC is authorized to conduct
evaluation tests on telecommunications equipment against the following HKTA
specifications :

Scope of recognition (HKTA Specifications) :
1001, 1002, 1004, 1006, 1007, 1008

1010, 1015, 1016

1022, 1026, 1027, 1029

1030, 1031, 1032, 1033, 1034, 1035, 1039
1041, 1042, 1043, 1045, 1047, 1048

2001

You are requested to refer to and comply with the code of practice and
guidelines for RTA as given in the Information Note OFTA I 411 "Recogrised Testing
Agency (RTA) for Conducting Evaluation Test of Telecommunications Equipment”,
which can be downloaded from OFTA’s homepage at

http://www.ofta.gov.hk/tec/information-notes.html.

If you have any queries, please do not hesitate to contact me.

Yours sincerely,

(e

(K K Sin)
for Director-General
of Telecommunications
Office of the Telecommunications Authority http:/lwww.ofta.gov.hk
29/F Wu Chung House 213 Queen's Road East Wan Chai Hong Kong

EMEER
FAMTEEKEE 213 FAABAME 29 FH
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=T 1'L' UMITED STATES DERPARTMENT OF COMMERCE
%, i Mational institute of Standards and Technology
e Gaithersburg, Maryland 20859

December 8, 2008

Mr. Leslhie Ba

SIEMIC, Inc,

2206 Bingwood Avenue
San Jose, CA 93131

Diear Mr. Bai:

NIST is pleased to inform vou that your laboratory has been recognized by the Office of the
Telecommunicalions Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MEA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAR) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory’s
designation 15 as follows:

CAB Name: SIEMIC, Ine.

Physical Location 2206 Ringwood Avenue, San Toge, Califormia 95131 USA

ldentification No.:  LIS0160

Recognized Scope: Radio: HETA 1002, 1007, 1008, 1010, 10015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HETA 2001, 20012, 2013, 2004, 20017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of your organization will remain in foree
&3 long as s accreditation for the designated scope remains valid and comply with the
designation requiréments.

Recognized CABs are listed on the NIST website at hitp:/1snist gov/mra. 1f you have any
guestions please contact Ramona Saar at (3013 975-5321 or ramoena.saar@inist gov.

Sincerely,

Pomd "I, Al

David F. Alderman
Group Leader, Standards Coordination and Conformity Growp
Standards Services Division

Enclosure

o Bpmone Saar N IH
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NATA

AV 4

Laslia fai

SIEMIC, Inc.

2306 Ringeood Hanue Movembor 4, 2008
San Josa, CA G511

Under Australian government legizlanon, the Australian Compumeanons and Media Authonty
(ACKIA) has determined the Mational Azzociztion of Testing Authorities, Awstralia (WATA) as
an accreditation body as per Section 40901 of the Telecommmications Act 1997 (Cth). Purswant
to Section 409(2) of the Telacommumications Act 1997 (Ch), I am pleased to advise that vour
laboratery has been determined as a Facognised Testing Authoriny (RTA).

This determunation has been made on the basis of vour accreditanon by A2LA accreditation ne.
274201 and the Mutual Eecogntion Agreement between WATA and AZLA It 15 effectrve from
11 Tuby 2008. ETA status applies only to the followme standards and 1= contmgent upon their

contimuad mehision m vour laboratory's scope of accreditation.

ASACTFE 5002, AS/ACTFE 5003, AS/ACTF 5004,
ASACTE 5006, AS/ACIF 5016, AS/ACIF 5031,
ASACTE 5038, AS/ACTE 5041 and

AS/ACTE 5043.2

As an BTA vour laboratory has the following oblizations:

1. the labovatcry shall continue to meset all of the accreditation cxiteria of AZLA:

2. the authonsed representative of the laboratory shall notify NATA of changes to the staff or
operations of the laboratory which would affect the performance of the tests for which the
laboizatery has been determuned:

3. compliance of equipmeent shall be reported on test reports beaning the A2LA logo/endorsement.

Current mformation on the Avsmalian Commmmocations and Media Awthorttv and regzulatory
requirements for telecommmmications products withm Australia can be obtained from the
ACMA's web-site at “hitp:'www.acma. sov.an”. Porther mfcomation about NATA may be

gained by visiting "higp vy nata. asan”.
Flease note that AS/ACTE 5040 and New Zzaland standards do not form part of the ETA scheme.

Yo BTA listing will appear on the WATA webaite shoatly.

Kind Fegards

Chris MNeorton,

Senior Seientific Officer

Measwrement Science and Technolozy
Mational Association of Testmg Authonties (NATA)
71-73 Flenmington Foad

Horth Melboume WVie 3051

Anstrahia

Ph: +51 39329 1633 Fx: +61 39326 5148
E-Mail: Christopher Morton ¢'nata.asn an
Internet: www.nata asnau




